NN OO@FI\/E

EMERGENCY EQUIPMENT

INV-ES-FF-ET-DUR

INSTALLATION INSTRUCTIONS
INSTRUCTIONS PROVIDED FOR INSTALL WITH SETINA CAGE.

IF NOT USING SETINA CAGE, OMIT PORTION OF MOUNTING ON TOP OF
BRACKETS AND MOUNT DIRECTLY TO REAR MOUNTING HOLES, ALL OTHER
PORITIONS OF ASSEMBLY REMAIN THE SAME.



1X-DRIVER FILLER PANEL
1X-PASSANGER FILLER PANEL

INSTALLATION OF FALSE FLOOR IN DODGE DURANGO

KIT INCLUDES:

1X-FRONT MOUNTING U BRACKET
1X-FRONT FILLER PANEL

1X-FRONT MOUNTING FOOT D
1X-FRONT MOUNTING FOOT P

HARDWARE BAG:
15X-10/32X1/2 SSBO BHCS

15X-10-32 SSBO WASHERS

4X-M12 ZINC NUT

6X-M12 ZINC WASHER
2X-M12-1.75X45 ZINC HEX BOLT
1X-"DANGER HIGH VOLTAGE” STICKER

HARDWARE BOX:

1X-FRONT MOUNTING U BRACKET
1X-FRONT FILLER PLATE
2X-FRONT MOUNTING FOOT D
2X-FRONT MOUNTING FOOT P
1X-HARDWARE BAG

FALSE FLOOR ASSEMBLY:
1X-FALSE FLOOR ASSEMBLY
1X-HARDWARE BOX

1X-DRIVER FILLER PANEL
1X-PASSANGER FILLER PANEL
1X-FRONT FILLER PANEL




LEAVE THESE TWO
MOUNTING SCREWS
LOOSE UNTIL FIT IN
VEHICLE TO ALLOW
ADJUSTMENT.

UTILIZING 10-32 SCREWS, INSTALL FRONT MOUNTING
FEET AND REAR U BRACKET ONTO FRAME.

NOTE TO INSTALLERS: **FALSE FLOOR COMES IN BOX FULLY
ASSEMBLED MINUS MOUNTING FEET. DRAWER CAN BE REMOVED
FOR EASE OF INSTALL OR LEFT ON; THIS DOES NOT CHANGE
DIFFICULTY OF INSTALL. INSTALL PICTURES SHOWN WITHOUT
DRAWER FOR CLARITY**




**NOTE TO INSTALLERS — IF INSTALLING INV-ES-FF-ET-DUR WITH SETINA 12VS REAR CAGE, INSTALL REAR
CAGE BEFORE INSTALLING FALSE FLOOR.

**NOTE TO INSTALLERS — THIS ASSEMBLY MUST BE USED WITH INV-ES-
FF-ET-BIRCH — BIRCH BOARD INSERT. DO NOT INSTALL ELECTRONICS
DIRECTLY INTO BOTTOM OF DRAWER WITH METAL SCREWS — DAMAGE
WILL OCCUR TO THE MOUNTING FEET UNDERNEATH AND DRAWER MAY
NOT CLOSE/OPEN.

NOTE THAT BOARD CAN BE BUILT OUTSIDE OF VEHICLE ON TABLE, THEN
INSERETED INTO DRAWER OF FALSE FLOOR AFTER.




*E*NOTE** INSTALL
FRAME INTO VEHICLE,
IF INSTALLING WITH
SETINA CAGE, SET
MOUNTS ON TOP OF
SETINA BRACKETS.

*#%* NOTE: MOUNT SHOWN INSTALLED
REVERSED FOR CLARITY = THIS MOUNT
WILL BE INSTALLED WITH FILLER PANEL
IN FRONT (TOWARDS REAR HATCH). ***

UTILIZING PROVIDED M12 BOLTS,
WASHERS, AND NUTS. INSTALL FRONT AND
REAR MOUNTING FEET TO VEHICLE.

***LEAVE ALL BOLTS LOOSE AT THIS TIME.***




AFTER INSTALLATION OF FRAME WITH MOUNTING
FEET, MAKE ANY NEEDED ADJUSTMENTS AND TIGHTEN
DOWN SCREWS TO FRAME.

AFTER TIGHTENING THESE SCREWS, TIGHTEN ALL
OTHER MOUNTING BOLTS TO VEHICLE.




IF DRAWER WAS REMOVED FROM ASSEMBLY
DURING INSTALL, RE-INSTALL DRAWER INTO
ASSEMBLY AT THIS TIME.




PLACE TOP OF FALSE FLOOR ONTO
ASSEMBLY. DO NOT INSERT SCREWS AT
THIS TIME.




INSTALL SIDE FILLER PANELS
ONTO ASSEMBLY WITH
PROVIDED 10-32 SCREWS. FILLER
PANEL SCREWS WILL GO
THROUGH HOLES IN TOP
ASSEMBLY PLACED IN LAST STEP.




A'- N

5
)

L

INSTALL FRONT LID ONTO ASSEMBLY.

INSTALL IS COMPLETE.




INN 090'1‘1\/E

EMERGENCY EQUIPMENT
MADE IN THE U.S.A.

1616 MARLBOROUGH AVE. RIVERSIDE, CA 92507

FOR TECHNICAL ASSISTANCE WITH INSTALLATION OR
OTHER QUESTIONS, PLEASE CALL (951) 222-2270
OR EMAIL SUPPORT@IDSMP.COM

Thonk yow fev yewv business!



mailto:SUPPORT@IDSMP.COM

	Slide 1: INV-ES-FF-ET-DUR
	Slide 2
	Slide 3
	Slide 4
	Slide 5
	Slide 6
	Slide 7
	Slide 8
	Slide 9
	Slide 10
	Slide 11: 1616 MARLBOROUGH AVE. RIVERSIDE, CA 92507

